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Title 47 Code of Federal Regulations Test Report

Global Product Compliance Laboratory

Report No.: TR-2021-0155-FCC2-27
Product: AirScale MAA 64T64R 192AE n78 200W

AEQU

1. System Information and Requirements

Report copies and other information not contained in this report are held by either the product
engineer or in an identified file at the Global Product Compliance Laboratory in Murray-Hill, NJ.

Equipment Under Test (EUT):

AirScale MAA 64T64R 192AE n78 200W AEQU

Serial Number: 1M214037087
FCCID: VBNAEQU-01
Hardware Version: 093263A.101
Software Version: SBTS22R1
Frequency Range: 3450 -3550 MHz
GPCL Project Number: 2021-0155

Manufacturer:

NOKIA SOLUTIONS AND NETWORKS OY
KARAKAARI 7, FI-02610 ESPOO
FINLAND

Test Requirement(s):

Title 47 CFR Parts 2 and 27

Test Standards:

See Section 1.5.1

Measurement Procedure(s):

See Section 1.5.2

Test Date(s):

12/6/2021 -1/28/2022

Test Performed By:

Nokia

Global Product Compliance Laboratory
600-700 Mountain Ave.

P.O.Box 636

Murray Hill, NJ 07974-0636

Product Engineer(s):

Jeff Webb

Lead Engineer:

Steve Gordon

Test Engineer (s):

Joe Bordonaro, Jaideep Yadav

Test Results: The EUT, as tested met the above listed Test Requirements. The decision rule employed

is binary (Pass/Fail) based on the measured values without accounting for Measurement Uncertainty or
any Guard Band. The measured values obtained during testing were compared to a value given in the
referenced regulation or normative standard. Report copies and other information not contained in this
report are held by either the product engineer or in an identified file at the Global Product Compliance
Laboratory in New Providence, NJ.
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Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2021-0155-FCC2-27
Product: AirScale MAA 64T64R 192AE n78 200W
AEQU

1.1 Introduction

This Conformity test report applies to the AirScale MAA 64T64R 192AE n78 200W AEQU, hereinafter
referred to as the Equipment Under Test (EUT).

The AEQU is a 5G-NR and LTE-TDD (Long Term Evolution-Time Division Duplex) transceiver that operates
in the frequency range of 3450 — 3550 MHz.

The AEQU supports 20, 30, and 40 MHz 5G-NR carriers with a maximum total RF power output capacity
of up to 200W.

1.2 Purpose and Scope

The purpose of this document is to provide the testing data required for qualifying the EUT in compliance
with FCC Parts 2 and 27 measured in accordance with the procedures set out in Section 2.1033 (c) (14) of
the Rules.
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Report No.: TR-2021-0155-FCC2-27
Product: AirScale MAA 64T64R 192AE n78 200W

AEQU
1.3 EUT Details
1.3.1 Specifications
Specification Items Description
Radio Access Technology 5G-NR
Duplex Mode Time Division Duplex (TDD)
Modulation Type(s) QPSK, 16QAM, 64QAM, 256QAM, QPSK/16QAM
Operation Frequency Range 3450-3550 MHz
Channel Bandwidth 20, 30, 40 MHz
Number of Tx Ports per Unit 64
MIMO Yes
Deployment Environment Outdoor
Supply Voltage -48.0 VDC

1.3.2 Photographs

F!’Qnt View Rear View

3

T f

o =

e

{ >

: 3%

2 S
o

: H

:

PUBLIC Page 6 of 58



Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory

Report No.: TR-2021-0155-FCC2-27

Product: AirScale MAA 64T64R 192AE n78 200W
AEQU

Left View Ride View
e 7 i
e 4

4

Serial Number

NOKIA AEQU Raduo_-

(1P) 093263A.101 P X P
(S) 1M214037087 Made in China
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Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2021-0155-FCC2-27
Product: AirScale MAA 64T64R 192AE n78 200W

AEQU
1.4 Test Requirements
Each required measurement is listed below:
47 CFR FCC Sections Description of Tests Test Required
2.1046, 27.53 RF Power Output Yes
2.1047, 27.53 Modulation Characteristics Yes
2.1049, 27.53 (a) Occupied Bandwidth Yes
(b) Out-of-Band Emissions

2.1051, 27.53 Spurious Emissions at Antenna Terminals Yes
2.1053, 27.53 Field Strength of Spurious Radiation Yes
2.1055, 27.53 Frequency Stability Yes

1.5 Test Standards & Measurement Procedures

1.5.1 Test Standards

e Title 47 Code of Federal Regulations, Federal Communications Commission Part 2.

e Title 47 Code of Federal Regulations, Federal Communications Commission Part 27.

e KDB971168 D01 Power Measurement License Digital Systems v03r01 April 9, 2018.

e KDB 662911 DO1 Multiple Transmitter Output v02r01 Oct 2013.

e ANSI C63.26-2015, American National Standard for Compliance Testing of Transmitters
Used in Licensed Radio Services.

e ANSI C63.4-2014, American National Standard for Methods of Measurement of Radio-Noise
Emissions from Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40
GHz.

1.5.2 Measurement Procedures

e FCC-IC-OB - GPCL Power Measurement, Occupied Bandwidth & Modulation Test Procedure
6-20-2019.

e FCC-IC-SE - GPCL Spurious Emissions Test Procedure 6-20-2019.

e FCC-IC-FS - GPCL Frequency Stability Measurement Process 6-20-2019.
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Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory

Report No.: TR-2021-0155-FCC2-27
Product: AirScale MAA 64T64R 192AE n78 200W
AEQU

1.5.3 MEASUREMENT UNCERTAINTY

The results of the calculations to estimate uncertainties for the several test methods and standards are
shown in the Table below. These are the worst-case values.

Worst-Case Estimated Measurement Uncertainties

Expanded
. Frequency R
Standard, Method or Procedure Condition MHz Uncertainty
(k=2)
a. Classical Emissions, (e.g., ANSI | Conducted Emissions 0.009 - 30 +3.5dB
C63.4, CISPR 11, 14, 22, etc,
using ESHS 30,
Radiated Emissions 30 MHz-200MHz H +5.1dB
(AR-6 Semi-Anechoic 30 MHz - 200 MHz V +5.1dB
Chamber) 200 MHz - 1000 MHz H +4.7 dB
200 MHz - 1000 MHz V +4.7 dB
1 GHz - 18 GHz +3.3dB
Signal Expanded Uncertainty
Antenna Port Test Bandwidth Frequency Range (k=2), Amplitude
10 Hz 9 kHz to 20 MHz
Occupied Bandwidth, Edge of Band, 100 Hz 20 MHz to 1 GHz 178 dB
Conducted Spurious Emissions | 10 kHzto 1 MHz | 1 GHz to 10 GHz '
TMHz 10 GHz to 40 GHz:
RF Power 10 Hzto 20 MHz | 50 MHz to 18 GHz 0.5dB
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Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2021-0155-FCC2-27
Product: AirScale MAA 64T64R 192AE n78 200W

AEQU
1.6 Executive Summary
Requirement Description Result
47 CFR FCC Parts 2 and 27
2.1046, 27.53 RF Power Output
Peak to Average Power Ratio COMPLIES
2.1047,27.53 Modulation Characteristics COMPLIES
2.1049, 27.53 (a) Occupied Bandwidth COMPLIES
(b) Edge of Band Emissions
2.1051, 27.53 Spurious Emissions at Antenna COMPLIES
Terminals
2.1053, 27.53 Field Strength of Spurious Radiation COMPLIES
2.1055, 27.53 Frequency Stability COMPLIES

1. COMPLIES - Passed all applicable tests.
2. N/A-Not Applicable.
3. NT - Not Tested.

1.7 Test Configuration for all Antenna Port Measurements.

Test Setup for Antenna Port Measurements

PC for MXA
and
RF switch Control

Equipment Under Test
(EUT)

|

NITITITR

RF Switch I

MXA Signal Analyzer  Attenuators
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Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory

Report No.: TR-2021-0155-FCC2-27
Product: AirScale MAA 64T64R 192AE n78 200W
AEQU

2. FCC Section 2.1046 - RF Power Output

2.1 RF Power Output

This test is a measurement of the total RF power level transmitted at the antenna-transmitting terminal.
The product was configured for test as shown in the section above and allowed to warm up and stabilize
per KDB 971168 D01 and ANSI C63.26.

Power measurements were made with an MXA Signal Analyzer.

This test is a measurement of the total RF power level transmitted at the antenna-transmitting terminal.
The product was configured for test as shown in section above and allowed to warm up and stabilize per
KDB 971168 D01 and ANSI C63.26. All 64 ports were measured, converted to W, and summed to
determine total conducted power. Power measurements were made with an MXA Signal Analyzer.

Per FCC 27.50(k)(2), the power of each fixed or base station transmitting in the 3450 - 3550 MHz band is
limited to an EIRP of 1640 W/MHz, i.e., 62.15 dBm/MHz EIRP. With 24.5 dBi antenna gain, the total
conducted Power Spectral Density limit is 38 dBm/MHz per 64 ports (per polarization). See Summary of
PSD Results Table below.

The Average Max RF Power Values are bolded in each configuration.

Summary of PSD Results

Channel Maximum Summed Channel Maximum Summed Channel
Bandwidth Channel Power for 64 Bandwidth Channel Power for 64 Bandwidth
Power (dBm) Ports Power (dBm) Ports
20 32.43 50.05 -13.01 37.04 38 0.96
30 35.36 52.98 -14.77 38.21 38 -0.21
40 35.55 53.17 -16.02 37.15 38 0.85
Manufacturer tolerance: + 1 dB
PUBLIC Page 11 of 58




Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2021-0155-FCC2-27
Product: AirScale MAA 64T64R 192AE n78 200W

AEQU
Tabular Data — Channel RF Power
Channel Power - Signal BW 20MHz (100W)

Test Model 3.1 Test Model 3.2 Test Model 3.1a
Modulation 64QAM Modulation QPSK/16QAM Modulation 256QAM
Channel Frequency 3460MHz Channel Frequency 3500MHz Channel Frequency 3540MHz

TX TX TX TX TX TX
Port (dBm) Port (dBm) Port el Port el Port (dBm) Port (dBm)

32.43 32 31.85
31.78 33 31.71
32.21 34 32.19
32.27 35 31.65
31.82 36 31.87
31.87 37 31.75
32.13 38 31.84

31.84 32 31.88
31.84 33 31.73
31.74 34 32.25
32.13 35 31.62
31.93 36 31.83
31.73 37 31.63
32.03 38 31.88

32.19 32 31.91
31.58 33 31.81
32.02 34 32.23
32.05 35 31.68
31.55 36 31.87
31.60 37 31.63
31.93 38 31.82

32.11 39 32.18 32.13 39 32.22 31.83 39 32.19
31.62 40 31.94 31.67 40 31.94 31.30 40 31.89
31.88 41 32.24 32.01 41 32.24 31.67 41 32.19
31.93 42 32.34 32.03 42 32.34 31.77 42 32.29
31.95 43 32.34 31.98 43 32.34 31.64 43 32.26

31.95 44 32.29
31.64 45 32.18
31.70 46 32.21
31.93 47 32.10
32.08 48 31.83
32.10 49 31.80

32.24 44 32.35
32.03 45 32.24
32.11 46 32.24
32.39 47 32.14
32.30 48 31.87
32.25 49 31.82

32.31 44 32.34
32.04 45 32.25
32.12 46 32.24
32.31 47 32.14
32.40 48 31.85
32.38 49 31.78

RN [UEN [\ UK\ JUIE\ KNS [\ [N JNIE N Y
Olo|(wlajlulrnlw|v|[=|o|C|® N[OV~ [WIN =0
alalalalalalalalal=
Oolo|(v|lo|un|r|lw |2 |o|C|® N[O VA WIN (=10
Alalalalalalalala|—a
Olo|v|lo|n|r|lwn|m|o|C|® (N[O VAW IN (=10

32.21 50 32.09 32.33 50 32.03 32.00 50 32.01

31.93 51 31.78 32.08 51 31.71 31.76 51 31.70

20 32.13 52 31.96 20 32.16 52 31.87 20 31.81 52 31.94
21 31.95 53 31.67 21 32.07 53 31.63 21 31.67 53 31.63
22 32.22 54 31.65 22 32.33 54 31.63 22 31.99 54 31.62
23 32.13 55 31.44 23 32.21 55 31.90 23 31.89 55 31.89
24 31.91 56 31.22 24 31.93 56 31.73 24 32.01 56 31.69
25 31.91 57 31.32 25 31.97 57 31.83 25 31.60 57 31.80
26 32.13 58 31.43 26 32.24 58 31.93 26 31.90 58 31.90
27 32.07 59 31.32 27 32.12 59 31.83 27 31.81 59 31.80
28 31.91 60 31.02 28 31.90 60 31.53 28 31.47 60 31.49
29 31.96 61 31.62 29 31.96 61 32.14 29 31.56 61 32.10
30 32.04 62 31.02 30 32.12 62 31.54 30 31.79 62 31.49
31 32.31 63 30.02 31 32.23 63 30.53 31 31.89 63 30.50
Total Power (dBm) 49,99 Total Power (dBm) 50.05 Total Power (dBm) 49.91
Total Power (W) 99.75 Total Power (W) 101.15 Total Power (W) 97.84
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Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2021-0155-FCC2-27
Product: AirScale MAA 64T64R 192AE n78 200W
AEQU

Tabular Data - Channel RF Power

Channel Power - Signal BW 30MHz (200W)

Test Model 3.1 Test Model 3.2 Test Model 3.1a
Modulation 64QAM Modulation QPSK/16QAM Modulation 256QAM
Channel Frequency 3465MHz Channel Frequency 3500MHz Channel Frequency 3535MHz
P-L):t (dBm) P-L):t (dBm) P.Ic-)):t (dBm) P.Ic-)):t (dBm) P-L):t (dBm) P-I::t (dBm)
0 35.10 32 34.62 0 35.26 32 34.72 0 35.29 32 34.97
1 34.50 33 34.49 1 34.68 33 34.59 1 34.70 33 34.86
2 34.89 34 34.95 2 35.11 34 35.04 2 35.13 34 35.26
3 35.02 35 34.41 3 35.22 35 34.46 3 35.18 35 34.72
4 34.49 36 34.61 4 34.67 36 34.66 4 34.67 36 34.91
5 34.53 37 33.63 5 34.74 37 33.57 5 34.71 37 33.62
6 34.82 38 34.61 6 35.03 38 34.68 6 35.06 38 34.87
7 34.78 39 34.96 7 34.91 39 35.07 7 34.92 39 35.30
8 34.28 40 34.73 8 34.48 40 34.79 8 34.44 40 34.96
9 34.60 41 35.03 9 34.83 41 35.09 9 34.80 41 35.26
10 34.64 42 35.14 10 34.81 42 35.20 10 34.84 42 35.36
11 34.63 43 35.13 11 34.80 43 35.20 11 34.78 43 35.36
12 34.93 44 35.13 12 35.08 44 35.19 12 35.05 44 35.36
13 34.71 45 35.04 13 34.86 45 35.10 13 34.79 45 35.26
14 34.81 46 35.03 14 34.91 46 35.09 14 34.84 46 35.26
15 35.04 47 34.93 15 35.07 47 34.99 15 35.03 47 35.16
16 35.00 48 34.64 16 35.19 48 34.70 16 35.23 48 34.92
17 34.94 49 34.54 17 35.19 49 34.59 17 35.22 49 34.83
18 34.93 50 34.84 18 35.14 50 34.85 18 35.13 50 35.07
19 34.64 51 34.55 19 34.82 51 34.55 19 34.84 51 34.75
20 34.79 52 34.72 20 34.97 52 34.73 20 34.95 52 35.00
21 34.63 53 34.44 21 34.88 53 34.47 21 34.83 53 34.70
22 34.94 54 34.40 22 35.15 54 34.47 22 35.14 54 34.67
23 34.82 55 34.71 23 35.02 55 34.74 23 35.02 55 34.93
24 34.61 56 34.47 24 34.80 56 34.54 24 35.00 56 34.71
25 34.61 57 34.57 25 34.80 57 34.65 25 34.75 57 34.82
26 34.86 58 34.67 26 35.08 58 34.74 26 35.07 58 34.91
27 34.87 59 34.57 27 34.92 59 34.64 27 34.93 59 34.81
28 34.52 60 34.27 28 34.69 60 34.34 28 34.69 60 34.51
29 34.65 61 34.87 29 34.77 61 34.94 29 34.71 61 35.11
30 34.79 62 34.27 30 34.90 62 34.35 30 34.91 62 34.51
31 35.01 63 33.27 31 35.01 63 33.34 31 35.00 63 33.51
Total Power (dBm) 52.77 Total Power (dBm) 52.88 Total Power (dBm) 52.98
Total Power (W) 189.24 Total Power (W) 194.3 Total Power (W) 198.52

PUBLIC Page 13 of 58



Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2021-0155-FCC2-27
Product: AirScale MAA 64T64R 192AE n78 200W

AEQU
Tabular Data — Channel RF Power
Channel Power - Signal BW 40MHz (200W)

Test Model 3.1 Test Model 3.2 Test Model 3.1a
Modulation 64QAM Modulation QPSK/16QAM Modulation 256QAM
Channel Frequency 3470MHz Channel Frequency 3500MHz Channel Frequency 3530MHz
PTo):t (dBm) PTo):t (dBm) PL):t (dBm) PL):t (dBm) P-L):t (dBm) P-L):t (dBm)
0 35.31 32 34.83 0 35.10 32 34.60 0 35.55 32 35.09
1 34.65 33 34.72 1 35.10 33 34.49 1 34.94 33 35.00
2 34,93 34 35.17 2 35.00 34 34.92 2 35.34 34 35.40
3 35.17 35 34.59 3 35.09 35 34.33 3 35.42 35 34.87
4 34.63 36 34.81 4 35.20 36 34.54 4 34.90 36 35.05
5 34.69 37 33.82 5 34.99 37 33.49 5 34.94 37 33.85
6 34.98 38 34.80 6 35.30 38 34.56 6 35.28 38 35.00
7 34.84 39 35.18 7 34.72 39 34.95 7 35.14 39 35.41
8 34.41 40 3494 8 34.31 40 34.69 8 34.67 40 35.13
9 34.79 41 35.23 9 34.69 41 34.99 9 35.05 41 35.43
10 34.79 42 35.33 10 34.65 42 35.09 10 35.08 42 35.53
11 34.79 43 35.33 11 34.65 43 35.09 11 35.03 43 35.53
12 35.09 44 35.33 12 34.95 44 35.09 12 35.29 44 35.53
13 34.79 45 35.23 13 34.64 45 34.99 13 34.99 45 35.43
14 34.94 46 35.23 14 34.76 46 34.98 14 35.09 46 35.43
15 35.28 47 35.13 15 34.90 47 34.89 15 35.30 47 35.34
16 35.08 48 34.84 16 34.95 48 34.58 16 35.44 48 35.07
17 35.13 49 34.74 17 35.05 49 34.48 17 35.46 49 34.99
18 35.13 50 35.09 18 35.02 50 34.78 18 35.38 50 35.25
19 34.78 51 34.76 19 34.67 51 34.45 19 35.09 51 34.94
20 34.97 52 34.90 20 34.83 52 34.61 20 35.19 52 35.17
21 34.81 53 34.63 21 34.73 53 34.35 21 35.07 53 34.84
22 35.09 54 34.58 22 34.98 54 34.33 22 35.36 54 34.82
23 34.98 55 34.90 23 34.86 55 34.63 23 35.26 55 35.09
24 34.86 56 34.66 24 34.76 56 34.43 24 34.99 56 34.85
25 34.74 57 34.77 25 34.62 57 34.53 25 34.99 57 34.96
26 35.02 58 34.87 26 34.96 58 34.63 26 35.35 58 35.06
27 35.01 59 34.77 27 34.84 59 34.53 27 35.20 59 34.96
28 34.62 60 34.47 28 34.50 60 34.22 28 34.91 60 34.66
29 34.80 61 35.07 29 34.62 61 34.82 29 34.96 61 35.26
30 34.97 62 34.48 30 34.80 62 34.22 30 35.18 62 34.66
31 35.43 63 33.47 31 35.11 63 33.22 31 35.32 63 33.66
Total Power (dBm) 52.95 Total Power (dBm) 52.79 Total Power (dBm) 53.17
Total Power (W) 197.29 Total Power (W) 190.19 Total Power (W) 207.69
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2.2 Channel RF Power - Plots
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NOTE: Only a sample of the plots are used in this report. The full suite of raw data resides at the MH,

New Jersey location.
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2.2.2 30 MHz BW

64QAM, 3465 MHz, TX42
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2.2.3 40 MHz BW

64QAM, 3470 MHz, TX31
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2.3 Peak-to-Average Power Ratio (PAPR) - Plots

The Peak-to-Average Power Ratio (PAPR) was evaluated per KDB 971168 for Single and Multiple Carriers.
The PAPR values of all carriers measured are below 13dB.
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2.3.2 30 MHz BW
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2.3.3 40 MHz BW
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3. FCC Section 2.1047 - Modulation Characteristics

3.1 Modulation Characteristics

The RF signal at the antenna port was demodulated and verified for correctness of the modulation signal

used before each test was performed.
3.1.1 Modulation Characteristics - Plots

Modulation 64QAM

.
- @ caloe oz (RIS 0 (I F R A

Il &
o

Messieup Trce Muves Windos Ubloes Hel

Modulation 256QAM

- @ caloe oz (RIS 0 (I F R A

PUBLIC

Page 21 of 58



Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2021-0155-FCC2-27
Product: AirScale MAA 64T64R 192AE n78 200W
AEQU

4. FCC Section 2.1049 - Occupied Bandwidth/Edge of Band Emissions

4.1 Occupied Bandwidth
In 47CFR 2.1049 the FCC requires:

“The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above
its upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total
mean power radiated by a given emission shall be measured under the following conditions as
applicable.”

This required measurement is the 99% Occupied Bandwidth, also called the designated signal
bandwidth and needs to be within the parameters of the products specified emissions designator.
During these measurements it is customary to evaluate the Edge of Band emissions at block/band
edges.

The transmitted signal occupied bandwidth was measured using a Keysight MXA Signal Analyzer. All
emissions were within the parameters as required.

Tabular Data - Occupied Bandwidth

Signal BW MHz Jjjtel Modulation PTO):t Cha””er'vmiq”ency 99% Occupied BW MHz
20 3.1 64QAM 15 3460 18.176
20 3.2 | QPSK/16QAM | 16 3500 18.185
20 3.1a 256QAM 43 3540 18.076
30 3.1 64QAM 42 3465 27.592
30 32 | QPSK/16QAM | 42 3500 27.958
30 3.1a 256QAM 43 3535 27.989
40 3.1 64QAM 31 3470 37.779
40 32 | QPSK/16QAM | 6 3500 37.712
40 3.1a 256QAM 1 3530 37.790
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4.2 Occupied Bandwidth - Plots
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TM 3.1/ 64QAM / 3465MH

Igr Spectruns Anyze: - Oceupled W

ter Freq 3.465000000 Gl
Gate: LO

Center 3.465 GHz
[#Res BW 300 kHz

VBW 3 MHz
Occupied Bandwidth

27.592 MHz

1.060 kHz
28.82 MHz

Transmit Freq Error % of OBW
x dB Bandwidth

x dB

Total Power

z/ TX42

= [l
08:14:30 PM3an 14, 2022
GHz

Radio Std: Nane Frequency

Radio Devics: BTS

Center Freq
6000000 GHz|

36.1 dBm

Power 99.00 %

=26.00 dB

' Kepaight Specirum Anabyas - Cccuped B,

AvglHold: 100/100
Ext Gain: -42.30 4B

Center 3.535 GHz

#Res BW 300 kHz

VBW 3 MHz

Occupied Bandwidth

27.989 MHz

58.665 kHz
28.83 MHz

Total Power

Transmit Freq Error % of OBW Power
x dB Bandwidth

x dB

TM 3.1a/256QAM / 3535MHz / TX43

=l
§4:52:43 pm3am 17, 202
Radio Std: None Fraquency
Radio Device: BTS

Center Freq

3534890000 GHaz|

Span 40 MHz
Sweep 1ms|

37.0 dBm

99.00 %
-26.00 dB

paTATLE

PUBLIC

Global Product Compliance Laboratory
Report No.: TR-2021-0155-FCC2-27

AEQU

epig ezt Rnahzr - Gecupiea
nter Freq 3.500010000 GH o
i WO 7ig: Externai

#iF Gain

Ref 41.00 dBm

Center 3.5 GHz

[#Res BW 300 kHz

VBW 3 MHz

Occupied Bandwidth
27.958 MHz

-6.664 kHz
28.83 MHz

Total Power

Transmit Freq Error % of OBW Power
x dB Bandwidth

x dB

Froq; 3.500010000 GHz
‘AvglHold: 1001100
Ext Gain: -42.30 4B

Product: AirScale MAA 64T64R 192AE n78 200W

TM 3.2 / QPSK/16QAM / 3500MHz / TX42

= [l
§2.25:43 PMan 17, 2022
Radio Std: Nane Frequency

Radio Devics: BTS

Center Freq
500010000 GHz|

35.9 dBm

99.00 %
=26.00 dB

TaTS:

Page 24 of 58



Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory

Report No.: TR-2021-0155-FCC2-27
Product: AirScale MAA 64T64R 192AE n78 200W
AEQU

4.2.3 40 MHz BW
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4.3 Edge of band Emissions

The Edge of Band emissions of the EUT at the TX ports were measured using a Keysight MXA Signal
Analyzer. The RF power level was continuously measured using a Keysight MXA Signal Analyzer. The RF
output from the TX port to signal analyzer was reduced (to an amplitude usable by the signal analyzer) by
using a calibrated attenuator and RF Switch. The path attenuation was offset on the display and the signal
for the carrier was adjusted to the corrected RF power level for the resolution bandwidth used for the
transmit signal. All mask values were adjusted based upon the designated signal bandwidth and
measurement bandwidths. The Top of Mask corresponds to the set rated power level as confirmed by the
Keysight MXA Signal Analyzer.

4.3.1 Edge of Band Emissions - Plots

All of the measurements met the requirements of Part 27.53 when measured per Part 2.1049.
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4.3.1.2 30 MHz BW OOBE Plots
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4.3.1.3 40 MHz BW OOBE Plots
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5. FCC Section 2.1051 - Spurious Emissions at Transmit Antenna Port

5.1 Measurement of Spurious Emissions at Transmit Antenna Port

Spurious Emissions at the transmit-antenna terminals were investigated over the frequency range of 10
MHz to beyond the 10th harmonic of the specific transmit band. Carrier Bandwidth is exempt. For this
band of operation, the measurements were performed up to 36 GHz. Measurements were made using a
Keysight MXA Signal Analyzer. The RF output from the transmitter was reduced (to an amplitude usable
by the receivers) using calibrated attenuators. The RF power level was continuously monitored via a
Keysight MXA Signal Analyzer.

The required emission limitation is specified as appropriate in 27.53. The measured spurious emission

levels were plotted for the frequency range as specified in 2.1057. There were no reportable emissions.
Data below documents performance up to 36 GHz.

5.1.1 Spurious Emissions at Tx Port - Plots

5.1.1.1 20 MHz BW, TM3.1, 64QAM, 3460 MHz, TX15

9k-150kHz 150k-30MHz

[ B Wercha Spacinam Anabyees - pasicns Bt

. Fiy 4 43537 P Jan 21, 2022
Center Freq 13.255000000 Canter Freq: 13.256000000 GHz Radio Std: None
Gate: LO " Trig: Externall AvglHola:>100/100
(¥ Gainlow © #Atten: 6 9B Ext Gain: 8.40dB  Radi

[ B Wercha Spacinam Anabyees - pasicns Bt = s

5 Y - 42524 P 3an 21, 2022
Center Freq 13.255000000 Gl Center Fraq: 13.255000000 GHz Radia Std: None Frequency
o L0

Trig: Extemalt AvglHakd:> 1001100
Center Freq
13255000000 GHz

W Gainow * dhtten: § 0B Ext Gain: -8.20 dB

Ref 0.00 dBm Ref -20.00 dBm

Start 9 kHz Start 150 kHz i Stop 30 MHz

Spur Range Frequency  Amplitude Limit A Limit
1 1 190.0 kHz -58.00 dBm B

2 1 255.0 kHz -58.00 dBm
3 1 205.0 kHz -58.00 dBm

Range Frequency Limit A Limit

41.62 kHz -58.00 dBm

69.72 kHz -58.00 dBm

59.68 kHz -58.00 dBm

12.01 kHz -81.06 dBm -58.00 dBm

63,60 KHz -81.62 dBm 58,00 dBm E

9.502 kHz -81.72 dBm -58.00 dBm -23.72dB
84.27 kHz -82.19 dBm -58.00 dBm -24.19 dB

usa] 1 File <Spurious_TM3_1_1C_20MB_3480_TX31_0_io_0 pg> saved TpETaE | DC Coupled usa| 1 File <Spurious_TM3_1_1C_20MBW_3480_TX31_0_lo_30 png> saved STATUS 1 DC Coupled

30M-1GHz 1G-3.35GHz

[ Reyeigh Spoctnen Anatyaes - Spusions Emizions =i | Vepught Specrum Ansyzer - Spurous Emians

¥ Ga2757oman 21, 7022
Center Freq 13.255000000 GHz Cantor Fraq: 13.258000000 GHz Radio Std: None Fraquency
iy Hold: 1001100

Trig: Externalt Avgl
= n Ext Gain: -10.80 88 Radio Device: BTS

42878 pw)an 21, 2022
Ganter Fra: 13.255000000 GHz Radio Std: N

Trig: Externalt AwglHeld:>100/100
= n Ext Gain: -47.20 dB

Ref 0.00 dBm Ref 0.00 dBm

Start 30 MHz Stop 3.35 GHz,

Frequency Amplitude Limit A Limit
3.041 GHz -68.78 dBm -58.00dBm  -10.78 dB
2,640 GHz -69.05 dBm 5800 dBm  -11.05d8

Range Frequency Amplitude Limit A Limit
802.3 MHz -81.74 dBm -56.00 dBm
658.9 MHz -81.90 dBm -58.00 dBm
918.1 MHz - -56.00 dBm
746.7 MHz 0 -58.00 dBm
747.9 MHz -58.00 dBM
984.6 MHz - -56.00 dBm
860.1 MHz -83.50 dBm -58.00 dBm

3.006 GHz -69.07 dBm -11.07 dB
3.152 GHz -69.54 dBm -11.54 dB

. GHz -69.57 dBm .00 dBm -11.57 d8
3.200 GHz -60.66 dBm -58.00 dBm -11.66 dB
3.146 GHz -69.76 dBm -58.00 dBm -11.76 dB

5| 1 File <Spurious_TM3_1_1C_20MBW_3460_TX31_30_to_1000 png>saved (g sTatus.

PUBLIC Page 29 of 58



Global Product Compliance Laboratory
Report No.: TR-2021-0155-FCC2-27
Product: AirScale MAA 64T64R 192AE n78 200W

AEQU

Title 47 Code of Federal Regulations Test Report

3.65G-9GHz

3.48G-3.56GHz

[ eyt Spactnan Aayaes - Spumions Emitons = [ Reyeigh Spoctnen Anatyaes - Spusions Emizions

7:40:08 pm33m 17, 2022
Center Freq 60020000 GHz Cam og: 3460020000 GHz Frequancy
i o Trig: Externall AvglHold: 100/100
#Atten: 6B

Ext Gain: -42.30 4B

142944 Phan 21, 2022
r Fraq: 13258000000 GHz Radio Std: None
Trig: Externalt AwglHeld: 1001100
' wamen: 6B Ext Gain: 46,1008 Radio Device: BTS

IFGainsLow

Ref 0.00 dBm Ref 0.00 dBm

Start 3.48 GHz Start 3.65 GHz
Range Frequency Amplitude Limit A Limit
6.441 GHz -70.17 dBm 58.00 dBm
5.318 GHz -70.50 dBm -58.00 dBm
6.223 GHz -70.88 dBm 00 dBm -12.88 dB
5.432 GHz -71.04 dBm -58.00 dBm 13.04 dB
6.176 GHz +71.08 dBm <58.00 dBm <13.08 dB
6.677 GHz -71.14 dBm -58.00 dBm -13.14 dB
5.702 GHz -71.15 dBm -58.00 dBm -13.15dB

Spur Range Frequency Amplitude Limit A Limit
1 1 3481 GHz -37.72 dBm 31.06dBm  -6.655dB
2 1 3.499 GHz -40.01 dBm 31.06 dBm  -8.950 dB

wsa| L File <Spurious_TM3_1_1C_20MBW_3460_TX31_3650_io_B000.png> saved

usa 1) File <Spurious_TM3_1_1C_30MBIW_3480_TX15_3480_io_3560 png> saved [gsmarus

9G-36GHz

Inpul Z 50 01 HAften 0.dB PNO: Fast /vg Type: Power (RM T
Corections: OF  Praamp: OFf Gate: LO AvglHokt: 100/100 squency}
Freq Ref Int (S) IF Gain High Trig: External 1 001

Sig Track: OFf

Ref Lvi Offset 16.50 dB

Scale/Div 10 dB. Ref Level -30.00 dBm .051 d ‘Swept Span
Zero Span

Full Span
Start Freq
9.000000000 GHz

Start 9.00 GHz #Video BW 3.0 MHz"
#Res BW 1.0 MHz.

] !’ ~ - 2 J‘;Dnzzu

PUBLIC Page 30 of 58



Title 47 Code of Federal Regulations Test Report

Global Product Compliance Laboratory

Report No.: TR-2021-0155-FCC2-27

Product: AirScale MAA 64T64R 192AE n78 200W
AEQU

5.1.1.2 20 MHz BW, TM3.2, QPSK/16QAM, 3500 MHz, TX16

9k-150kHz

Kepsight Spciren Ansyze: - Spurious Emisions

ter Freq 13.255000000 GHz
Gate: LO

I Gain-Low

Ref 40.00 dBm

Start 9 kHz

Frequency
18.03 kHz
66.20 kHz
26.56 kHz
T7.74 kHz
107.3 kHz
55.16 kHz
42.12 kHz

Ganter Fra: 13.255000000 GHz
Trig: Externalt
' wamen: 6B

Amplitude
-70.53 dBm
-71.90 dBm
-72.08 dBm
-72.18 dBm
+72.83 dBm
-73.06 dBm
-73.43 dBm

AwglHeld:>100/100
Ext Gain: -8.20 B

Limit
58.00 dBm
-58.00 dBm
-58.00 dBm

.00 dBm
<58.00 dBm
-58.00 dBm
-58.00 dBm

Radio Device: BTS

Stop 150 kHz

FFT
A Limit
53 dB
-13.00 dB
-14.08 dB

-15.13 dB

150k-30MHz

Kepsight Spciren Ansyze: - Spurious Emisions

I Gain-Low

Ref -20.00 dBm

1
)

Ganter Fraq: 13.255000000 GHz
AvglHold:> 100100
Ext Gain: -6.40 4B

o) Trig
#Atten: 6B

LWMM@M»W

Start 150 kHz
Range Frequency
1 180.0 kHz
1 210.0 kHz
1 235.0 kHz
1 295.0 kHz
1 260.0 kHZ
1 405.0 kHz
1 445.0 kHz

Amplitude
-73.60 dBm
-77.41 dBm
-78.64 dBm
-79.98 dBm
-80.39 dBm
-82.66 dBm
-82.70 dBm

Limit
-58.00 dBm
-58.00 dBm

<58.00 dBm
-58.00 dBm
-58.00 dBm

STATUS | _Input Overload ADC over rang

s 1 File <Spurious_TM3_2_1C_20MBW_3500_TX16_0_to_0 png> saved

L File <Spurious_TM3_2_1C_20MBW,

3500_TX16_0_lo_30 png> saved

{fETaTs 1 DC Coupled

Fraquancy

A Limit
-15.60 dB
-10.41 d8
-20.64 dB
-21.98 dB
+22.39d8B
-24.66 dB
-24.70 dB8

30M-1GHz

uq: 13.258000000 GHz
all AwglHeld: 1001100

#Atten: 6B Ext Gain: 408008 Radio Device: BTS

I Gain-Low

Spectrum Analyzes - Spurious Emsions

513 aan 21,
Radio Std: None S Center Freg 13.255000000 GH: e
i rig: vgiHold:>
Ext Gain: 17.20

I Gain-Low

1G-3.35GHz

#Atten: 6B

Ref 0.00 dBm

Start 30 MHz
Range Frequency
T75.4 MHz
800.8 MHz
972.8 MHz
928.3 MHz
651.4 MHz
403.5 MHz
T67.2 MHz

s 1 File <Spurious_TM3_2_1C_20MBW.

Amplitude
-81.58 dBm
-81.83 dBm
-82.38 dBm

A8 dBm
-82.60 dBm
-82.88 dBm
-83.08 dBm

Limit
58.00 dBm
-58.00 dBm

58.00 dBm

.00 dBm
<58.00 dBm
-58.00 dBm
-58.00 dBm

3500_TX16_30_to_1000 png= saved

A Limit
23.58 dB
-23.83 dB
-24.38 dB
-24.48 dB
<24.60 dB
-24.88 dB
-25.08 dB

Ref 0.00 dBm

Frequency
3.058 GHz
2,683 GHz
3.068 GHz
3.336 GHz
3190 GHz
3.033 GHz
3.002 GHz

Amplitude
-69.05 dBm
-69.23 dBm
-69.24 dBm
-69.44 dBm
+69.55 dBm
-§9.73 dBm
-60.84 dBm

Limit
-58.00 dBm
-58.00 dBm

<58.00 dBm
-58.00 dBm
-58.00 dBm

509491

Radio Std: None Fraquency

100
4B Rodio Devics: BTS

A Limit
-11.05 dB
-11.23 dB
-11.24 dB
-11.44 dB8
“11.55 d8
“11.73 dB
-11.84 dB8

-
| KeysightSpectnam Antyzer - Spusons Emicsions

Cener Freq 13.255000000 GHz
Gate: LO

1FGaincLow

Ref 0.00 dBm

Start 3.65 GHz

S Frequency
1 7.000 GHz
2 5.856 GHz
3 6.283 GHz
4 5.761 GHz
5
6
7

pur Range

8.630 GHz
7.254 GHz
6.903 GHz

i File <Spurious_TM3_2_1C_20MBW.

3.65G-9GHz

Amplitude
=70.07 dBm
-70.56 dBm
-70.57 dBm
-70.89 dBm
-70.93 dBm
70,97 dBm
-71.04 dBm

#Atten: 6B

Center Fraq: 13.255000000 GHz
Trig: Extemalt

AvglHold: 100100

Ext Gain: -16.10 B

Limit
58,00 dBm
-58.00 dBm

58.00 dBm
-58.00 dBm
-58.00 dBm
-58.00 dBm
-58.00 dBm

3500_TX16_3650_to_8000.png> saved

Radio Device: BTS

A Limit

07 dB
12.56 dB
-12.57 dB
-12.89 dB

-13.04 dB

5| 1 File <Spurious_TM3_2_1C_20MBW_3500_TX16_1000_io_3350 png> saved [ STaTus

Spectrum Analyzer 1
Swept SA

Scale/Div 10 dB

Start 9.00 GHz
#Res BW 1.0 MHz.

a9l

PUBLIC

Inpul Z 50 0
Gorrectons: Off
Freq Ref. Int {:

| Jan 20, 2022
£ | 1:21:05 AM

9G-36GHz

v Type Power (RM:
AvglHold: 100100
Trig: External 1

HAtten 008
Praamp. OF

PNO: Fast
Gate LO

IF Gain' High
Sig Track Off
Ref Lvl Offset 16.50 d& Mkr1
Ref Level -30.00 dBm

#Video BW 3.0 MHz"

Page 31 of 58



Title 47 Code of Federal Regulations Test Report

Global Product Compliance Laboratory

Report No.: TR-2021-0155-FCC2-27

Product: AirScale MAA 64T64R 192AE n78 200W
AEQU

5.1.1.3 20 MHz BW, TM3.1a, 256QAM, 3540 MHz, TX43

9k-150kHz

r_ Kieysight Spectrum Analyzes - Spurious Emissions.

5:19:54 pr33m 21, 2
Center Freg 13.255000000 GH. Ganter Fraq: 13.255000000 GHz Radio Std: None
Gate: L = Trig: Extemnali AvglHold:> 100100
IFGainclow _ #Atten: 6 9B ExtGoin: 92008 Radio Devics: BTS

Ref 40.00 dBm

Start 9 kHz

Frequency Amplitude Limit A Limit
66.20 kHz -68.33 dBm 58.00dBm  -10.33dB
62.60 kHz 69.38 dBm -58.00dBm  -11.38 dB
68.71 kHz -69.50 dBm 58.00dBm  -11.50 dB
22.05kHz -72.03 dBm -58.00dBm  -14.03dB
50.65 KHz +72.23 dBm 58.00dBm  -14.23dB
71.22 kHz -73.00 dBm -58.00dBm  -15.00dB
75.74 kHz -73.01 dBm -58.00dBm  -15.01dB

| 1 File <Spurious_TM3_1a_1G_20M

3540_TX43 0 to_0png>saved____[fpaTaTia €3 Input Overload ADC over range

30M-1GHz

eyt Specirn Ansyze: - Spurious Emisions

dszz9EM
Center Freq 13.255000000 GHz Ganter Frag: 13.255000000 GHz Radio Std: Nons
Gt L0 o Trig: Externali ‘AvglHola: 100/100

|FGaindLow _ #Atten: 8B Ext Goin: 1080 dB __ Rodio Devics: BTS

Ref 0.00 dBm

Start 30 MHz

Range Frequency Amplitude Limit A Limit
759.4 MHz -82.84 dBm -56.00 dBm 24.84 dB
796.2 MHz -83.00 dBm 5800 dBm  -25.00 dB
588.0 MHz -83 58.00dBm 2500 dB
868.8 MHz 2 -58.00dBm  -25.14dB
474.4 MHz -83.38 dBm -58.00 dBM
772.5 MHz -83.46 dBm -56.00 dBm
470.4 MHz -83.47 dBm -58.00 dBm  -25.47 dB

usa| L File <Spurious_TM3_1a_1C_20MBW_3540_TX43_30_to_1000 png> saved

3.43G-3.44GHz
Stop Freg 3.440000000 Gz Goma Fra:§ 80000000 Gl Rad S Nonw
3440 T e gt 60100

IFGainclow _ #Atten: 6 9B Ext Gain: -20.80 88 Radio Devics: BTS

Ref 0.00 dBm

Start 3.43 GHz

Range Frequency Amplitude Limit A Limit
3.440 GHz -63.72 dBm -43.00 dBm 20.72 dB
3.438 GHz 19 dBm -43.00dBm  -22.19d8
3.439 GHz -65.84 dBm -43.00dBm  -22.84dB
3.436 GHz -66.13 dBm 43.00dBm  -23.13dB
3.437 GHz -66.24 dBm -43.00 dBm 23.24 48
3.434 GHz -§9.44 dBm 43.00dBm  -26.44dB
3.431 GHz -60.79 dBm -43.00dBm _ -26.79 dB

usa| L File <Spurious_TM3_1a_IC_30MBW_3540_TX43_3430_lo_3440.png> save

150k-30MHz

r_ Kieysight Spectrum Analyzes - Spurious Emissions.

Center Freg 13.255000000 G| Canter Fraq: 13.286000000 GHz
o = Trig: Extemnali AwglHeld:>100/100

IFGainclow _ #Atten: 6 9B Ext Gain: -8.40 d

Ref -20.00 dBm

Start 150 kHz Stop 30 MHz
FFT

Range Frequency Amplitude Limit A Limit
185.0 kHz -76.42 dBm 5800 dBm  -18.42 dB
160.0 kHz -76.62 dBm 5800 dBm  -18.62 dB
210.0 kHz -78.36 dBm 8.00 dBm  -20.36 dB
345.0 kHz -79.68 dBm -58.00 dBm  -21.68 dB
305.0 KHz -80.80 dBm -58.00 dBm  -22.80 0B
3.346 MHz -81.86 dBm -58.00 dBm  -23.86 dB
265.0 kHz -82.25 d8m -58.00 dBm

3 File <Spurious_TM3_1a_1C_20MBW_3540_TX43_0_to_30.png> saved STATUS | DC Coupled

1G-3.43GHz
T
[Siop Frog 3430000000 Gz Fom e e
EXET i L —

(FGaindow __ #htten: 6 dB. Ext Gain: -20.60 96

Ref 0.00 dBm

Range Frequency Amplitude Limit A Limit
1 3.158 GHz -65.36 dBm -58.00 dBm
1 3.163 GHz 65.44 dBm -58.00 dBm
1 2.623 GHz -65.51 dBm 58.00 dBm
1 2.559 GHz -65.81 dBm -58.00 dBm
1 3.001 GHz -65.81 dBm +58.00 dBm
1 2.675 GHz -§6.13 dBm -58.00 dBm
1 2,642 GHz -66.27 dBm -58.00 dBm

usa| L File <Spurious_TM3_1a_1C_J0MBW_3540_TX43_1000_lo_34:

Feyaighe Spectnan Analyes - S

{u:00.23 P
Center Freq Canter Frag: Radio Std: None
o Trig: Externall AwglHeld: 1001100

Ext Gain: 423008 Radio Device: BTS

Ref 0.00 dBm

Start 3.44 GHz Stop 3.52 GHz,

Spur Range Frequency Amplitude Limit A Limit
1 1 3.520 GHz -38.05 dBm 31.06 dBm  -7.987 dB

usa] 1 File <Spurious_TM3_1a_1C_20MBW_3540_TX43_3440_lo_3520 png> sav

Page 32 of 58



Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2021-0155-FCC2-27

Product: AirScale MAA 64T64R 192AE n78 200W
AEQU

3.56G-3.57GHz 3.65G-9GHz

r-&eﬁwlamm&nnym- Spurious Emisions

r-hﬁwlamm&nnym-&wmbnmm =

62321 przan 18, 2022
Center Freq 3.540000000 GHz Gantar Fraq: 3540000000 GHz Radio Std: None
= Trig: Externalt Avg|Hold:> 100100

0 -
IFGainclow  #Aen: 0 9B Ext Gain: 443088 Radio De

§5:24:15 P0an 21, 2022
r Fraq: 13258000000 GHz Radio Std: None
Trig: Externalt AwglHeld: 1001100
' wamen: 6B Ext Gain: 46,1008 Radio Device: BTS

Ref 0.00 dBm Ref 0.00 dBm

Start 3.56 GHz Start 3.65 GHz

Range Frequency Amplitude Limit A Limit
7.074 GHz -65.17 dBm 5800 dBm  -7.165 dB
7.072 GHz -66.00 dBm 5800 dBm  -8.000 dB
7.069 GHz -69.11 dBm 00 dBm  -11.11dB
5.377 GHz -69.71 dBm -58.00 dBm 11.71d8
7.253 GHz -69.88 dBm 5800 dBm  -11.88 B
6.361 GHz -70.30 dBm 5800 dBm  -12.30 dB
6.100 GHz -70.41 dBm -58.00 dBm  -12.41dB

Range Frequency Amplitude Limit A Limit
3.565 GHz -43.65 dBm 4300dBm  -0.652dB
3.562 GHz -43.87 dBm -43.00dBm  -0.867 dB
3.561 GHz -43.98 dBm -43.00dBm  -0.979dB
3.565 GHz -44.20 dBm 43.00dBm  -1.198dB
3.564 GHz -44.24 dBm 43.00dBm  -1.242dB
3.568 GHz -44.68 dBm 43.00dBm  -1.683dB
3.569 GHz -44.90 dBm -43.00dBm _ -1.900 dB

uEg Temarus usa| IFile <Spurious_TM3_1a_1C_20MBV/_3540_TX43_3650_lo_0000 png> save

9G-36GHz

Inpul Z 50 01 HAften 0.dB PNO: Fast /vg Type: Power (RM
Corrections: Off  Preamp OF Gale: LO AvglHekd: 1001100
Freq Ref. Int (S) IF Gain' High ~ Trig: External 1

Sig Track: OFf

Ref Lvi Offset 16.50 dB

Scale/Div 10 dB8 Ref Level -30.00 dBm
Zero Span

Full Span
Start Freq
9.000000000 GHz

Start 9.00 GHz #Video BW 3.0 MHz"
#Res BW 1.0 MHz.

9~ u?

PUBLIC Page 33 of 58



